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PARTS LIST
Front Slde Mou nt ITEM|QTY| PART NUMBER DESCRIPTION
1 1 |50-1400L Ford Versatile 4WD Side Plate R
New Holland 2 | 1 [50-1400R Ford Versaile 4WD Side Plate R
3 | 1 |20-1025 7 x 7 x 16' Tube
9280,9480,9680,9880 2 4 1601033 26 Angle
5 | 2 |20-1013 400 Saddle
9282194821968219882 6 | 2 [20-1011 300 Saddle
0484,9684,9884 Price List
300 gal w/Tanks $6135.00
9184,9384 400 gal w/Tanks $6835.00

Bolt List

QTY |Description

Placement

12 [3/4x 2 1/2 Bolts

Side Plate to Tractor

4 |1x7x9 Ubolts

Tractor Brackets to 7 x 7 Tube

4 |1x7x9 Ubolts

Angle to 7 x 7 Tube

16 [3/4x 2 1/2 Bolts

Angle to Bottom of Saddle

28 |3/4 in Lock Washers

28 |3/4 in Nuts

16 |[1" Lockwashers

16 |1" Nuts

4 |Nylon Straps

Tank to Saddle

300 ID: NHB-4WD-9401-FSM-300R
400 ID: NHB-4WD-9401-FSM-400R
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Limitations may apply.

Please consult API Sales at

800-288-1117.
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